

NATIONAL CERA LAB

CERAMIC LABORATORY

Shop No. 16, 17, Ground Floor, Dariyalal Plaza,
Nr. Argil Ceramic, 8-A, N/H, Morbi - 363 642 (Guj.) INDIA.

Ph. : 02822 244049, Mo. : 98252 62649, 96622 97005, 98257 99418
E-mail : nationalceralab@rediffmail.com

As per all Countries Export report of Wall, Floor, Vitrified Tiles & Sanitary Wares

Ref. No.

Date :

NCL/Glazed Vitrified Tiles/ IS/Pendulum/01/055/2023-24

Date of Issue report - 28th. Jan. 2023

Receive date of test sample :- 27-Jan-23

Issue to

Tile Merchant,
Dockrells Complex, Ballymount Rd Upper, Ballymount, Dublin 24
Rep. of Ireland

SAMPLE DESCRIPTION & NAME Glazed Vitrified tile " First Grade " , Nominal size 900x600x20 mm (Rectified)
as submitted by the party. Sample not drawn by National Cera Lab.

Product Name GVT TILES

SIZE 600x900 mm

Thickness 20 mm

TEST DESIRED: EN : 14411 : 2016 (Group B I a) ANNEX - G

1 SLIP RESISTANCE TEST WET

AREA	Slip Resistance Rs	FLOOR CLASSE	Test Method (Pendulum)
WET	$Rs \leq 15$	CLASS - 0	British Pendulum Test (With 4S Rubber Sildder)
	$15 < Rs \leq 35$	CLASS - 1	
	$35 < Rs \leq 45$	CLASS - 2	
	$R \geq 45$	CLASS - 3	

TEST REPORT

1 SLIP RESISTANCE TEST WET (DYNAMIC COEFFICIENT OF FRICTION) SLIP LENGTH 76MM

Test Method
CEN/TS 16165

RUBBER SLIDER 4S (Simulated Standard Shoe Shole) RUBBER WITH HARDNESS IRHD 55±5
WET VALUE OF PENDULUM FRICTION TESTER

AVERAGE VALUE OF PENDULUM (FIVE READING)

Sr no	
1	44
2	44
3	42
4	44
5	42

Average: 43.2

Tested by

Nimesh Kavar (Testing Eng.)

Checked & Verified By

Jerambhai Kavar ((TM))

Reviewed & Approved By

Jerambhai Kavar (QM/TM)